HONDA

/h
Set-up Instructions
» Instructions de préparation

Montageanleitung

© HONDA MOTOR CO., LTD, 1981 B



STEP 4 — Remove side braces (n
a bolt (3) from each.

CAUTION: Do not sllow side braces to fall
cause damage.,

from crate base (2) by removing

against motoreyele and

ETAPE4 - Retirer les armatures latérales (1) du fond de 1a
:;::e (2) en enlevant un boulon (3) au niveau de chacune d'entre

PRECAUTION: Ne pas laisser les armatures latérales tomber contre la
motocyclette et | ‘endommager.

SCHRITT4 - Die Seitenstreben (1) nach Entfernen je einer
Schraube (3) vom Kistenboden (2) entfernen,

VORSICHT: Die Seitenstreben nicht gegen das Motorrad fallen/lassen,
das dadurch beschidigt werden kann.

STEP 5 — Remove two bolts (1) attaching shipping brace (2) to ship-
ping brace bracket (3). Discard all attaching hardware.

ETAPE S5 — Enlever les deux boulons (1) attachant P'armature de
transport (2) au suﬂport de I'armature de transport (3). Jeter tout le
matériel de fixation.

SCHRITT 5 — Die zwei Schrauben (1) entfernen, mit denen die
Versandstrebe (2) am Versandstrebenbiigel (3) befestigt ist. Alle
Befestigungsteile wegwerfen.

STEP 6 — Cut straps (1) holding battery carton (2) and crate base
(3). Remove the battery.

ETAPE 6 — Couper les sangles (1) maintenant le carton de la bat-
terie (2) et le fond de la caisse (3). Enlever la batterie.

SCHRITT 6 — Die Bander (1) durchschneiden, mit denen der Bat-
teriekarton (2) und der Kistenboden (3) befestigt sind. Die Batterie
entfernen:




STEP 14 — Note positioning of lifting sling ropes (1). Carefully lift

motorcycle until engine shipping support Is clear of forward lower
shipping brackets.

Remove crate base from under motorcycle. Set the center stand,

ETAPE 14 - Faire attention aux points d’accrochage de 1'élingue
(1). Lever précautionneusement la motocyclette jusqu’a ce que le
support de transport du moteur se dégage des supports de transport
inférieurs avant.

Enlever le fond de la caisse de sous la motocyclette, Placer la béquille
centrale.

SCHRITT 14 — Die Stelle des Hebeschlingenseils (1) notieren, Das
Motorrad vorsichtig anheben, bis die Motorversandstitze von den
vorderen unteren Versandbigeln freikommt. Den Kistenboden weg-
nehmen, auf dem das Motorrad sitzt. Der Mittelstander stecken lassen,

STEP 15 — Place the motorcycle carefully and set the jack (1) with
soft jaw (2) under the engine. Remove the wood shipping brace (3)
of front forks by loosening nuts (4).

NOTE: Retain two 8 mm nuts for reinstallation.

ETAPE 15 — Placer la motocyclette soigneusement et mettre le cric
(1) avec machoire souple (2) sous le moteur. Retirer 'armature de
transport en bois (3) de la fourche avant en desserrant les écrous (4).
NOTE: Garder les deux écrous de 8 mm pour le remontage.

SCHRITT 15 — Das Motorrad vorsichtig untersetzen und die Winde
(1) einsetzen, mit weicher Backe (2) nach oben unter dem Motor.
Den Holzversandbigel (3) der Vorderradgabeln nach Losen der
Muttern (4) entfernen.

ZUR BEACHTUNG: Die beiden 8mm-Muttern zum Wiedereinsetzen
aufheben.




STEP 39 — Check for proper routing of all
cables, wire harnesses, and front brake hoses
as shown.

( 1) Throttle cable

( 2) Clutch cable

( 3) Choke cable

(4 ) Front brake hose

(5) Speedometer cable

(6 ) Tachometer cable

( 7 ) Right handlebar switch wire
( 8) Left handlebar switch wire
(9) Oil hose

(10) Wire band

(11) Clamp

(12) Wire harness

~

; .
(DG

ETAPE 39 — Vérifier si le cheminement de
tous les cables, faisceaux de connexion et
tuyaux souples de frein avant a bien été
effectué de la maniére indiquée.
(1) Cable des gaz
(2 ) Cable d’embrayage
( 3 ) Cable de starter
(4 ) Tuyau souple de frein avant
( 5 ) Cable de compteur de vitesse
( 6 ) Cable de tachymeétre
( 7 ) Fil de commutateur de bras de
guidon droit
( 8 ) Fil de commutateur de bras de
guidon gauche
(9 ) Tuyau souple d’huile
(10) Collier serre-fil

(11) Bride
(12) Faisceau de connexion

SCHRITT 39 — Nachkontrollieren, ob alle
Seilzige, Kabel und Vorderradbrems-
schlduche wie gezeigt verlegt sind.

) Gasseilzug

) Kupplungsseilzug

) Chokeseilzug

) Vorderradbremsschlauch

) Tachometerwelle

) Drehzahlmesserwelle

) Rechtes Lenkerschalterkabel
) Linkes Lenkerschalterkabel
(9) Olschlauch

(10) Kabelband

(11) Klemme

(12) Kabelbaum

(1
(F2
(3
(4
(5
(6
(7
(8

17




DESCRIPTION

Front wheel ass'y
Axle holder
Screw, oval head 5 x 20 mm
Washer, plain 8 mm
Washer, spring 8 mm
Nut, hex. 8mm

Front fender
Bolt, washer 6 x 16 mm
Grommet, wire
Front fender mud-guard
Mud-guard set plate
Screw, washer, 6 x 10 mm
Washer, fender setting

Seat ass'y
Cowl comp. rear
Screw, tapping 6 x 16 mm

Side cover right.
Side cover left

Rear view mirror, right

Rear view mirror, left
Collar, shift lever setting
Screw, pan, 6 x 28 mm
Washer, plain 6 mm

Bolt, socket 10 x 35 mm

Leg shield, right

Leg shield, left
Plate, leg shield setting
Cover, R leg shield bolt
Cover, L leg shield bolt
Cap nut, 6 mm
Collar, leg shield setting
Screw, leg shield setting
Cap, leg shield setting screw
Mount rubber, front fender
Collar, setting
Bolt, flange 6 x 22 mm

Engine guard, Right
Engine guard, Left
Bolt, flange 8 x 40 mm
Nut, flange 8 mm

PARTS PACKAGE CONTENTS

The following is a list of items contained in the parts
package cartons packed behind the front forks.

arty.

L A

N

NNNBSBBREBN==2N= -

(2)
(2)

PART NUMBER

51634-410-003
93700-05020-0A
94101-08000
94111-08000
94030-08000

61110-MA2-000
93493-06016-00
45451-471-000
61105-445-880
61106-445-880
93892-06010-07
90556-044-000

77000-MA2-000
77215-MA2-000
93903-36220

83600-MA2-000
83700-MA2-000

88110-MA2-620
88120-MA2-620
90522-170-700
93500-06028
94101-06000

90109-422-670

64260-MA2-000
64270-MA2-000
64264-MA2-000
64265-MA2-000
64275-MA2-000
94021-06020-0S
64263-MA2-000
90005-MA2-000
64279-MA2-000
61103-357-000

61104-422-000

95700-06022-07

62501-MA2-000
62602-MA2-000
95700-08040
94050-08000

REMARKS

Reuse two nuts.

ED
ED
ED
ED (7 req’d)

} Reuse bolts and nuts

32




< HONDA

HONDA MOTOR CO., LTD. TOKYO, JAPAN

97TMA 200 ®{% @A16008104B ‘

PRINTED IN JAPAN



